VXX SERIES

Hydraulic Drive Models

14T, 12/24 DP Splined Hollow Shaft. SAE J744B Flange
1000 or 1200 RPM

= Anodized Aluminum Crank Case

= Nickel-Plated Manifold

= Stainless Steel Check Valves

= Heavy Duty Bronze Connecting Rods
= Heavy Duty Roller Bearings

= 1-1/2" BSP-F Inlet. 1" BSP-F Outlet

= 128 oz. Oil Capacity

= Max Fluid Temp, 160°F

VXX Series Plunger Pumps

VXX Series industrial duty plunger pumps are rated at 19.8 to 63.2 GPM and
pressures up to 5075 PSI.

Pumps are available in 1000 or 1200 RPM models with a 14T, 12/24 DP splined
hollow shaft and SAE J744B hydraulic motor Flange.

Applications include sewer jetting, street cleaning and oil field equipment.

Flow Pressure Plunger Crankshaft
Model GPM  I/min  PSI bar Dia. Stroke Code  Power  Seal Kit Valve Kit Wt.
VXX-B75/350 RMI 198 75.0 5075 350 28mm  42.0mm 8 63.3 EBHP 6061N2  6061.N3 141lbs
VXX-B130/220 RMI 344 1300 3190 220 36mm  42.0mm 8 73.3 EBHP  6061.F1 6061.E9 137 Ibs
1000 RPM VXX-B160/180 RMI 423 1600 2610 180 40mm  42.0mm 8 738 EBHP 6061.F3 6061.E9 137 Ibs
VXX-B 200/150 RMI 528 2000 2175 150 45mm  42.0mm 8 76.9 EBHP 6061.F8 6061.E9 137 Ibs
1200 RPM VXX-F 240/140 RMI 632 2390 2030 140 45mm  42.0mm 8 85.8 EBHP  6061F8 6061.E9 137 lbs

NOTE: All pump models available with left-hand drive option. Substitute ‘L’ for “R’in model number when ordering (ex. VXX-B 200/150 L M)

6180 140th Avenue NW
Ramsey, MN 55303
®
I USA  P0 651785-0666

World Leader in Diaphragm and Plunger Pumps Fax: 800-732-2670
An UDOR Brand www.udorusa.com

BDDmInATDH® www.boominator.com Scan this QR Code

BOOMLESS SPRAY NOZZLES info@udorusa.com for More Information

VXX-MI
2024A




toor: /X X-B 160/180 R M

150636 MAX FLOW 42.3 GPM / 160.0 L/MIN
020826 MAX PRESSURE 2610 PSI / 180 BAR
1101H6
nowe RATED PUMP SPEED 1000 RPM
10101 POWER REQUIREMENT 73.8 HP ELECTRIC
02481 LUBRICATION 128 0Z UDOR LUBE
KIT 141 141102
CODE | @ry l 1240R9 180551
030167 | 3 180523 140105 160388
030908 | 3 140357 167508
67 | 3 600096 151209 <>
%0335 | 3 030167 180567 w i 160364
% 6061E8 < 10167 600083 < 15 S > 060543
180565 140335 - :
| 0208A4
141104 — 030508 —L N B o
0208(2 ~€& @ 7
' L 10550 . ¢ 060234
10147
KIT 146 o || 122139 000230
cooe | ary 1603F1 —— 6061F4 < 002364
00291 —— 10101
002364 | 3 0101 030730 8 024811
020655 | 3 o 020655 010502 160364
030730 | 3 A 120840
g 10363 ’) 000766
1120211432 3 $00680 8 1 W 9 140106 051733
& = q? - 6017.H9 Complete Manifold 000765
B [ S= = ( ) 002109 CODE a1y | CODE |aTY Z 150637
KIT 142 |— 6061E9 02112091?214© R 110167 002109 | 6 | 122139 | 3 .
covE | ary o D7 & 10168 002152 | 3 | 141104 | 16 ? 180533
002912 | 6 . 002364 | 3 | 141216 | 1
K BRE .~ R m—l e e i
{
soveo | 3| 207 %®/® @ 141213 |[002109 | 6 020655 | 3 [ 1603E4 | 1
160371 /v' O 16031 |[002152 | 3 0208C2 | 2 | 1603F1 | 6
0208C2 & @j 10147 | 3 030730 | 3 | 1604M1] 1
14104 0101 roum  |[10167_| 3 110101 | 12 | 180565 | 16
180565 [ 10168 | 3 110147 | 3 | 600679 | 3
Sl 141105 110167 | 3 | 600680 | 3
160568 1101G8] 3

Part #

0002.30
0007.65
0007.66
0014.65
0021.09
0021.52
0023.64
00291
002912
0105.02
0206.55
0208.26
0208.A4
0208.C2
0209.C6
024811
0301.67
0307.30
0309.08
0517.33
0501.26
0602.34
0605.43
1101.01
1101.01
1101.47
1101.67
1101.G7
1101.G8
1101.H6
1101.Q1
1205.50
1208.40
1221.39
1240.R9
1401.05
1401.06
1403.35
1403.57
1411.02
1411.03

Revised 4-8-2024
Description Qty Part # Description Qty

SHAFT “VXX" 1 141104 SERRATED WASHER D12°¢ 16
OIL SEAL D45 1 1411.05 SERRATED WASHER D14 8
OIL SEAL D42 3 141213 BONDED WASHER D48.4 1
PLUNGER GUIDE ROD D32/36/40 “VXX" 3 141216 BONDED WASHER D17.3¢ 1
WATER SEAL H.P. D40 CE 6 141219 BONDED WASHER D21.5E 1
WATER SEAL L.P. D40 BPT °t 3 1412.25 BONDED WASHER D33.9 (G1") 1
UPPER RING D40 “VX" CE 3 150218 PIN D20X34 3
PLUG RING "VX"E 6 1506.36 SNAP RING D55 1
RING “VX" BE 6 1506.36 SNAP RING D60 1
BUSHING "VXX" 3 1512.09 PLUG D5X20 6
SLEEVE D40 "VX" OF 3 1603.62 PLUG G1/2 1
OIL SIGHT GLASS 1 1603.64 PLUG G3/8 3
BACK COVER 1 1603.88 OIL PLUG G3/4 + GASKET 1
COVER "VXX"E 2 1603.E3 STAINLESS PLUG 3/8"F 1
CRANKCASE "VXX" 1 1603.E4 STAINLESS PLUG 1/2"¢ 1
ROLLER BEARING D45 2 1603.F1 VALVE PLUG "VX"E 6
DISC “VX" D32/36/40 * 3 1603.H1 PLUG G1-1/2" SS 1
SPACER D40 "VX" DE 3 1603.H2 PLUG G1" SS 1
NUT “NX/VX" A 3 1604.M1 HEAD “VXX" PISTON D36/40 ¢ 1
BEARING FLANGE - MI 1 1625.06 OIL PLUG G1/2 "VX/GAMMA-IL 3P" 1
BEARING FLANGE - OIL SIGHT GLASS SIDE 1 180403 HEX BOLT M10X30 6
BACK COVER GASKET “GAMMA 3P/VX" 1 1805.23 ALLEN BOLT M8X40 6
GASKET D17 2 1805.33 ALLEN BOLT M10X35 6
O-RING - VALVE CAPE 3 1805.51 ALLEN BOLT M6X40 10
O-RING - VALVE &€ 6 1805.65 ALLEN BOLT M12X40¢ 16
O-RING - PRESSURE RING ©PE 3 1805.67 ALLEN BOLT M5X12 3
O-RING - SEAL KIT °E 3 1805.68 ALLEN BOLT M14X130 8
O-RING - PLUNGER BOLT * 3 6000.96 ROD ASSY "VX/VH/VY" BRONZE 3
O-RING - SEAL KIT SPACER CE 3 6006.79 SUCTION VALVE ASSY “VX" W/O O-RING B¢ 3
O-RING - OIL SIGHT GLASS 1 6006.80 OUTLET VALVE ASSY “VX" W/O O-RING 8¢ 3
O-RING - BEARING FLANGE 4 6017.H9 COMPLETE MANIFOLD ASSEMBLY VXX D40

CERAMIC PLUNGER D40 “NX/VX" 3 6061E8 PLUNGER KIT “VX" (KIT 141)

PLATE "VX" 1 6061.E9 VALVE KIT “VX" (KIT 142)

PRESSURE RING D40 "VX" PE 3 6061.F3 WATER SEAL KIT D40 “VX" (KIT 145)

LIFTING HOOK M10 1 6061.F4 BRASS RING KIT D40 “VX" (KIT 146)

RIVET UNI7346-3.5x8 2 * Parts in 6061E8 (Kit 141).

AIVET Daxio = . ® Parts in 6061.E9 (Kit 142)

WASHER D8.4 3 ¢ Parts in 6061F3 (Kit 145). -
WASHER D84 o © Parts in 6061F4 (Kit 146).

SERRATED WASHER D8 6 E Parts in 6017.H9 (Complete Manifold).

SERRATED WASHER D10 6



UDOR

I U S A

VXX SERIES PUMPS - MI HYDRAULIC FLANGE

)
®
o

0O NO O, WODN =

9

105.5

6.5

T
114.5 w1

32

176

625

WEIGHT

LUBRICATION

20

mm VXX SERIES DIMENSIONS

137 LBS
128 0Z UDOR LUBE

Dimensional Drawings are
Shown in Millimeters.
To Convert to Inches,
Multiply Dimension x 0.03937

71 67.8

138

38

468
15

72

G 112

4

114.5 4 M2 M6
1;
- A % A0
a )\vrg} I
Q I
| % {
— RIS
L= @0 }% /
: 3 ‘ ol
-
ST/ L R
N°6 M14
175 85 55 55 |75
110
176 195 85
316 | 140
456
Description Ft./Ib. Nm Loctite’
Head Bolts 103 140 -
Valve Caps - - -
Inlet Cap 147 200 -
Outlet Cap 133 180 243
Bearing Flange Bolts 30 57 -
Rear Cover Bolts 8 1 -
Connecting Rod Bolts 19 25 243
Plunger Bolts 30 40 243
Valve Cover Bolts 66 90 -
Oil Drain Plug 8 11 -

10

127 8%

T 1224 DP J
ANSI B921

78

183




